
CFO - Main Plant Date: 04-08-2023 

CFO-NO-APPCB/VSP/65/CFO/HO/1967 Date: 04-08-2023 

 

 

 

 

 

 





 ANDHRA PRADESH POLLUTION CONTROL BOARD 

REGIONAL OFFICE, VISAKHAPATNAM 

R LAKSHMI NARAYANA 

ENVIRONMENTAL ENGINEER 

  Plot No.14, Flat No.103 & 104, Journalist Colony, 

Marripalem VUDA Colony, Opp: Spencers 

Visakhapatnam - 530009 

  Ph: 0891 – 2755356 
 

 

 

 

Notice .No. /PCB/RO-VSP/6 months compliance/2018 -          Date:05/07/2018    
 

Sub:- APPCB, RO, VSP – Non-submission of the Half yearly compliance report of CFO & 

HWA Conditions – Notice issued – Reg. 
 

Ref:- CFO & HWA Order issued by APPCB from time to time to the industries.  
 

@@@ 

 

WHEREAS, you are operating the industry in the jurisdiction of Visakhapatnam 
[...]
1.20Km. 

Distance from Nearest National Highway / 
State Highway: 

: Around 3.5Km from the existing site 

 

Extent of Green belt developed in Acres : 99 acres. 

Extent of Green belt required as per EC : --- 

Extent of Green belt required as per CTE : Green belt shall be developed all along the 
boundary & vacant spaces with tall growing 
trees with good canopy and it shall not be 
less than 33% of the total area. 

Balance green belt to be developed : 5 acres to be developed. 

8 Raw materials (Product wise with 
quantities per day) 

: As per CTO expansion application  

 

S.No. Consumption For existing 
capacity 

After Expansion 
Quantity (MTPD)  

1.  Molten Sulphur/Solid Sulphur 700 660 

2.  Rock Phosphate 3200 6400 

3.  Sulfuric Acid 3433 4800 

4.  Phosphoric Acid 895 1500 

5.  Ammonia 700 --- 

6.  Urea 767 --- 

7.  Muriate of Potash 100 --- 

 
*Industry in it application mentioned Phospo Gypsum as one of the raw material. Later the 
industry informed via mail dt 02.7.2023 informed this office that by mistake they mentioned 
that. 
 

9 Products & By Products manufactured:  

S. 
No 

Name of the Products and By-products as per 
existing CTO Order dt: 30.09.2022 

Quantity as 
per CTO 
Order dt: 
30.09.2022 
and its 
amendment 
dated 
01.02.2023 

Quantity as 
per CTE 
Order dt:  
22.11.2022 
after 
expansion   

Total 
Quantity as 
per  CTO 
application 

 Products    

1. ComplexFertilizers 

4210 TPD 4210 TPD - 

2. Customized Fertilizer plant (Customized Fertilizers 
or Organic Fertilizers or Bio Stimulants or Soil 
conditioners or Mixture of fertilizers) 

3. Watersolublefertilizer plant 

100 % Water soluble complex fertilizers/ 
100% water soluble mixture of fertilizers 

Micronutrientmixtures (powder/liquid/granular)(or) 



 

S. 
No 

Name of the Products and By-products as per 
existing CTO Order dt: 30.09.2022 

Quantity as 
per CTO 
Order dt: 
30.09.2022 
and its 
amendment 
dated 
01.02.2023 

Quantity as 
per CTE 
Order dt:  
22.11.2022 
after 
expansion   

Total 
Quantity as 
per  CTO 
application 

ChelatedMicronutrients(powder/liquid/granular)(or) 

Urea Phosphate(or) 

Micronized/NanoSulphur 

4. H2SO4 2100 TPD 4100 TPD 4100 TPD  

5. Bentonite Sulfur / Bentonite Sulphur with 
micronutrients 

90 TPD 200 TPD 200 TPD 
 

6. Phosphoric Acid 1400 TPD 1600 TPD 1600 TPD 

7. Fertilizertechnology Center (pilotplant)-
ComplexFertilizer, as per CTO amendment order 
dated 01.02.2023   Fertilizer Technology Centre 
(Granulation) 3 Straight or Complex or Fortified or 
Organic or Bio stimulants or Soil conditioner or 
Mixture of fertilizers 

19 TPD 19 TPD - 

8. FertilizertechnologyCenter3 Phosphoricacid 0.83 TPD 0.83 TPD - 

9. Sulpho Zinc & Sulphoboron 10 TPD 50 TPD 50 TPD 

10. Fertilizer Technology Centre (water soluble 
fertilizer 
pilot plant)as per CTO amendment order dated 
01.02.2023    Liquid Fertilizer plant 3 Liquid 
Suspension or Liquid solution of primary nutrients 
(N,P,K)/Micronutrients/Secondary 
nutrients/Organics/Bio Stimulants/Nano fertilizers 

6 TPD 6 TPD - 

11 Gypsum based fertilizer and building products  
1. Gypsum Drying Unit 
2. Gypsum plaster 
3. Gypsum Board Plant 

- 1. 1000 
MTPD 
2. 600 MTPD 
3. 15 Mio. 
Sq. Metre 

 
 
Not Applied for 
CTO 
 

12 Desalination Plant  - 15 MLD 6 MLD 

 By-Products:    

13. Gypsum 7000 TPD 8000 TPD 8000 TPD 

14. Hydroflorosilicic Acid 35 TPD 40 TPD  40 TPD 

 Bulkstorage facilitiesatsite    

15. Ammonia 
 

12500 MT 
(1X5000MT 
+1x7500MT) 

12500 MT 
(1X5000MT 
+1x7500MT) 

12500 MT 
(1X5000MT 
+1x7500MT) 

16. SulphuricAcid 
 

15,000 MT 
(1X4000 MT + 
3X 2000MT) + 
1 x5000MT 

56500 MT 
(1X4000 MT + 
3X 2500MT) + 
4 x5000MT + 
2 X 12500 MT 

56500 MT 
(1X4000 MT + 
3X 2500MT) + 4 
x5000MT + 2 X 
12500 MT 

17. Phosphoric acid(P2O5) 

 

7 X 610 m3 + 
20,000 MT 
(4 X 5000 MT)  

32890 m3        
(2 X 310 m3 
+ 7 X 610 m3 
+ 7 X 1000 
m3 + 3 X 
3000 m3 + 
Wharf - 2 X 
6000 M3 = 
12000 m3) 

32890 m3            
(2 X 310 m3 + 7 
X 610 m3 + 7 X 
1000 m3 + 3 X 
3000 m3 + 
Wharf - 2 X 
6000 M3 = 
12000 m3) 

18. Molten sulphur 2 X 7500 MT 18000 MT  
(2 X 7500 MT 
these two 
storage tanks 
located at 
wharf area + 

18000 MT  
(2 X 7500 MT 
these two 
storage tanks 
located at 
wharf area + 



 

S. 
No 

Name of the Products and By-products as per 
existing CTO Order dt: 30.09.2022 

Quantity as 
per CTO 
Order dt: 
30.09.2022 
and its 
amendment 
dated 
01.02.2023 

Quantity as 
per CTE 
Order dt:  
22.11.2022 
after 
expansion   

Total 
Quantity as 
per  CTO 
application 

2 X 1500 MT) 2 X 1500 MT) 

19. LSHS 2 X 500 KL & 
3 X 160 KL 

1193 kl (2 X 
500 KL + 1 X 
160 KL + 33 

KL) 

1193 kl (2 X 500 
KL + 1 X 160 KL 

+ 33 KL) 

20. Diesel 1 X 10 KL + 1 
X 16 KL 

96 KL (2 X 10 
KL + 1 X 16 
KL + 60 KL) 

96 KL (2 X 10 KL 
+ 1 X 16 KL + 60 

KL) 

21. Petrol 10 KL -- Dispensed 

22. Kerosene 1 X 50 KL 1 X 50 KL 1 X 50 KL 

23. LPG 870 Kgs 870 Kgs 870 Kgs 

 
The industry shall produce either individual fertilizers or combination of the fertilizers at any point 
of time without increase in the total permitted capacity of fertilizers 4210TPD. 
 

9A. Details of Un-consented products, if any: : The industry has not manufactured any un-
consented products  

 

10 Water consumption : Fresh water 16,600 KLD + sea water 
1,24,000 KLD = 1,41,200 KLD 

 

1. Source of Water supply as per EC : GVMC & Sea drawl 

2. Source of Water supply as per CTE : Fresh water from GVMC & Sea water for 
once through cooling 

3. Present Source of Water supply  : GVMC & Sea drawl 

4. Proposed Source : GVMC, Sea drawl & Desalination Plant 

 
 

S.NO. Purpose 

Quantity (KLD) 

as per CTO Order 
dt: 30.09.2022 

Quantity as per CTE 
Order dt:08.02.2020, 
18.11.2021,22.06.2022, 
24.08.2022 
&22.11.2022 

Total Qty. as per 
CTO application 

1 Process & Washes  
 
 
12750KLD* 
(Existing : 10350 
KLD +PAP : 
2400KLD) 

 

 
Total 3 16600 
(Existing 10,350 + 
SAP3-1800 + PAP-
2400 KLD) 
(Proposed- 
SAP - 650+ PAP-1400 
=2050) 

2 Industrial Cooling 
(Make up) 3 Fresh 
Water 
(from GVMC or 
from De-salination 
plant or 
combination of 
both) 

 
Total 3 16600 (Existing 
10,350 + SAP3-1800 + 
PAP-2400 KLD) 
(Proposed- 
SAP - 650+ PAP-1400 

=2050) 

3 Boiler feed  

4 Domestic & Other  

 Subtotal  16600 16600 

5 Sea water 
(Industrial cooling 
& Desalination 
Plant of 6 MLD 
capacity) 

84600 

84600+40000 = 124600 
 

84600+16000 = 
100600  
 

 Grand Total (kl)  1,41,200 1,17,200 

 
 



 

11 Waste Water Generation: 
 

S. 
No. 

Purpose 

Quantity(KLD) 

as per CFO Order 
dt:30.09.2022 

Quantity as 
per CFE Order 
dt:08.02.2020
, 
18.11.2021, 
22.06.2022, 
24.08.2022 & 
22.11.2022 

Total as per 
CFO 

application 

1. 
Process & Washings 1800 1800 1800 

2. 
Cooling & Water Blow 
Down 

81,600 1,06,600 91,600 

3. Domestic 530 530 530 

 Total quantity in KL 
83,930 1,08,930  93,930  

 
12 Out let: 
 
Outlet as per CTO Order dated 30.09.2022: 
 

Outlet 
No. 

Outlet 
Description 

Max Daily 
Discharge 

(KLD) 
Point of Disposal 

1 Process and 
Washings 

1800 " Process effluents shall be recycled / reused 
within factory premises to achieve Zero 
discharge except during rainy season 
" In case of low load plant operations and 
during rainy season, the quantity of effluent 
generated from Phosphoric acid post 
enhancement is 1800KLD which shall be treated 
in the existing ETP plant and discharged along 
with once through cooling blow down through 
Meghadrigedda surplus course that joins Bay of 
Bengal 

2 Cooling 
tower blow 
down 

81600 Into Meghadrigedda surplus course that joins 
Bay of Bengal 

3 Domestic 530 The industry treat the waste water in the STP, 
after treatment in the STP the treated waste 
water shall be recycled / reused within the 
factory premises. 

 Total 83930  

 
13. a)  ETP Details & Mode of Disposal: :  
 

i. Outlet No. 1 
Stream Details 
 
Treatment unit9s details. 
 
 
 
 
 
 
 
Point of disposal 
 

 
Process & washing effluents & Boiler/cooling tower blow 
downs, DM plant rejects  
The industry has Effluent Treatment Plant of capacity 1800 KLD 
with the following units.  
Equalization tank 900 M3ò Reaction tank 1 òClariflocculator - 
1 ò Buffer tank 70 M3/hrò Reaction tank 2 òClariflocculator - 
2 ò Reaction tanks 3 cum Neutralization tank ò Holding tank 
ò Reaction tank 3 4 & filter press. No additional ETP is 
constructed as the total effluents reduced to 1800 KLD. 
The industry is recycling part of the process effluents i.e., 
entire phosphoric acid effluents into the process for cake 
washings in phosphoric acid plant and preparation of lime 
solution for ETP Plant. The remaining water is being discharged 
along with once through cooling effluents into the 



 

Meghadrigedda overflow canal, which joins Sea. 

Desalination Plant 10 MLD Rejects into existing drain joins at Meghadrigedda 
surplus course which finally joins Bay of Bengal 

ii. Outlet No. 2  
Stream Details 
Treatment units details 
Point of disposal 

 
Cooling water blow down 
No treatment as it is once through cooling of sea water 
Into Meghadrigedda overflow canal which joins Sea.  

iii. Outlet No. 3  
Stream Details 
 
Treatment units details 
 
 
 
Point of disposal 

 
Domestic effluents (STP Capacity 300 KLD) 
 
Oil & Grease Trap 3 10 m3; Equalization tank 3 96 m3; Areation 
tank -36 m3; secondary clarifier 3 38 m3; sludge beds- 4 * 4 m3; 
Clarified water tank 3 10 m3; drain pit 3 20m3; Treated water 3 
10 m3 
Recycled / reused within the factory premises. 

 

b)  Standards  Board Monitoring Data  

Outlet Parameter Limiting 
Standard
s 

1 
 

pH 6.5-8.5 

AmmonicalNitrogen 50mg/l 

FreeAmmonicalNitrogen as 
N 

4mg/l 

TotalKjeldahlNitrogen(TKN) 
as N 

75mg/l 

NitrateNitrogen 20mg/l 

CyanideasCN 0.1mg/l 

VanadiumasV 0.2mg/l 

ArsenicasAs 0.2mg/l 

PhosphateasP 5mg/l 

Suspendedsolids 100mg/l 

OilandGrease 10mg/l 

FluorideasF 10mg/l 

HexavalentChromiumasCr 0.1mg/l 

TotalChromiumasCr 2.0mg/l 

BOD 30mg/l 

COD 250mg/l 

 Temp:-Notmorethan 
5°Chigherthanintakewater. 

 

Samples from inlet & Outlet of ETP 
collected and submitted to Zonal 
Lab Visakhapatnam for analysis. 
Previous results are attached. 
 

 
14 Water Cess : --- 
 
15 Air pollution: 
 
As per CFE date: 22.11.2022: 
 

Sl.
No 

Details
ofStack 

Attachedto Capacity 

Stack 
height 
(Meter
s) 

Peak flow 
Nm3/hr 

Details of Air 
Pollution 
Control 
Equipment 

As per the 
online stack 
monitoring 
values 

1. Stack31 Sulphuric 
AcidPlant(Old
) 

1700TPD 69 1,15,357 
Nm3/hr 

Alkali scrubber  As per the 
online stack 
monitoring 
data, the 
emissions 
are 
complying 
with the 
standards 
for Stack-1, 
2, 3, 4,5, 6, 
7 & 8. 

2. Stack32 Sulphuric Acid 
Plant(New) 

400TPD 50 33,333 
Nm3/hr 

Alkali scrubber 

3. Stack33 Phosphoric 
Acid Plant 

700TPD 33 1,82,000 
Nm3/hr 

Evaporator 
followed by 
series of 
Barometric 
condensers 

4. Stack34 Rock Grinding 
unit 

40TPH 45 15,000 
Nm3/hr 

Bag filters 



 

5. Stack35 Rock Grinding 
unit 

20TPH 45 15,000 
Nm3/hr 

Bag filters  
 

6. Stack36  Complex 
fertilizer 
plant 
Complex A 

3900TPD 

37.8 
 

2,60,700 
Nm3/hr 

4stagescrubbin
gsystem 
(for ammonia 
recovery and 
multi cyclone 
6Nos.) 

7. Stack37 Complex 
fertilizer 
plant 
Complex B-
Train 

37.8 
 

2,60,700 
Nm3/hr 

4stagescrubbin
gsystem 
(for ammonia 
recovery and 
multi cyclone 
6Nos.) 

8. Stack3 
8 

Complex 
fertilizer 
plant 
Complex C-
Train 

37.3 
 

2,67,850 
Nm3/hr 

4stagescrubbin
gsystem 
(for ammonia 
recovery and 
multi cyclone 
6Nos.) 
 
 9. 

 
Stack39 Customized 

Fertilizer 
plant 

300TPD  30 --- Cyclones 
followed by 
wet scrubber 

Drier(2Nos.)&
process 
coolers(2Nos.)
of customized 
fertilizer 

 

10. Stack3 
10 

Oil Fired 
Boiler 

1.5TPH 30.4
8 

--- ------ 

11. Stack3 
11 

D.G.Set** 6MW operati
nginane
mergen
cycondi
tion 

 Acousticenclos
ures 

12. Stack3 
12 

D.G.Set** 4MW --- 

13. Stack-
13 

Phosphoric 
Acid Plant 

900 TPD 33 35,000 
Nm3/hr 

Evaporator Followed by 
series of barometric 
condensers fumes scrubber 

14. Stack 
14 

Rock 
Phosphate 
grinding Units 

75 TPH 45 30,000 
Nm3/hr 

Bag Filters 

15. Stack 
15 

Coal Fired 
Boiler & Back 
pressure 
Turbine 

40 TPH 
& 5 MW 

56 67,200 
Nm3/hr 

ESP 

16. Stack 
16 
 

D.G.Set 910 KVA 10 --- Acousticenclosures 

17. Stack 
17 

SulphuricAcid
Plant-3 

2000 
TPD 

63 1,61,000 
Nm3/hr 

Alkali scrubber 

18. Stack 
18 

Furnace 
(CFG) 

1.5 TPH 30 50,000 
Nm3/hr 

Dryer scrubbing system with 
cyclone and blower; Bag 
filter for cooler with suction 
blower 19. Stack 

19 
Gypsum 
board plant 
drying unit 

15 Mio. Sq. 
meter 

30 135734.4 
Nm3/hr 

Bag filter 

20. Stack 
20 

Gypsum Dryer 
unit 

1000 
TPD 

30 113112 
Nm3/hr 

Bag filter 



 

21. Stack 
21 

Gypsum plaster- 
Furnace 
(Calciner) 

600 TPD 30 90489 
Nm3/hr 

Bag filter 

22 Stack 
22 

Gypsum plaster- 
Furnace 
(Calciner) 

600 TPD 30 90489 
Nm3/hr 

Bag filter 

 
As per CTO application: 
 

Sl.
No 

Details
ofStack 

Attachedto Capaci
ty 

Stack 
height 
(Meters) 

Peak flow 
Nm3/hr 

Details of 
Air 
Pollution 
Control 
Equipment 

As per the 
online stack 
monitoring 
values 

1. Stack31 Sulphuric A 
.cid Plant 
(SAP 1) 

1700TP
D 

69 1,15,357 
Nm3/hr 

Alkaliscrubbe
r 

 As per the 
online stack 
monitoring 
data, the 
emissions 
are 
complying 
with the 
standards 
for Stack-1, 
2, 3, 4,5, 6, 
7 & 8. 
 
 

2. Stack32 SulphuricAcid
Plant(SAP 2) 

400TPD 50 33,333 
Nm3/hr 

Alkaliscrubbe
r 

3. Stack33 PhosphoricAci
dPlant 

700TPD 33 1,82,000 
Nm3/hr 

Evaporatorfol
lowedbyserie
sof 
barometricco
ndensers 

4. Stack34 RockGrindingu
nit 

40TPH 45 15,000 
Nm3/hr 

Bagfilters 

5. Stack35 RockGrindingu
nit 

20TPH 45 15,000 
Nm3/hr 

Bagfilters 

6. Stack36  Complexfertili
zerplantComp
lexA 

3900TP
D 

37.8 
 

2,60,700 
Nm3/hr 

4stagescrubbi
ngsystem 
(forammoniar
ecoveryandm
ulticyclone 
6Nos.) 

7. Stack37 Complexfertili
zerplantComp
lexB-Train 

37.8 
 

2,60,700 
Nm3/hr 

4stagescrubbi
ngsystem 
(forammoniar
ecoveryandm
ulticyclone 
6Nos.) 

8. Stack3 
8 

Complexfertili
zerplantComp
lexC-Train 

37.3 
 

2,67,850 
Nm3/hr 

4stagescrubbi
ngsystem 
(forammoniar
ecoveryandm
ulticyclone 
6Nos.) 
 
 9. 

 
Stack39 Customized 

fertilizerplant 
300TPD  30 --- Cyclonesfollo

wedbywetscr
ubber 

Drier(2Nos.)&
processcooler
s(2Nos.)ofcust
omizedfertiliz
er 

 

10. Stack3 
10 

OilFiredBoiler 1.5TPH 30.48 --- ------ 



 

11. Stack3 
11 

D.G.Set** 4MW Operatingi
nanemerge
ncyconditi
on 

 Acoustic 
enclosures 

12. Stack3 
12 

D.G.Set** 4MW --- 

13. Stack-
13 

Phosphoric 
Acid Plant 

900 
TPD 

33 35,000 
Nm3/hr 

Evaporator Followed by 
series of barometric 
condensers fumes 
scrubber 14. Stack 

14 
Rock 
Phosphate 
grinding Units 

75 
TPH 

45 30,000 
Nm3/hr 

Bag Filters 

15. Stack 
15 

Coal Fired 
Boiler & Back 
pressure 
Turbine 

40 TPH & 
5 MW 

56 67,200 
Nm3/hr 

ESP 

16. Stack 
16 
 

D.G. Set 910 KVA 10 -- Acoustic enclosures 

17. Stack 
17 

SulphuricAcid
Plant-
3&WHRB 

2000 
TPD&15.
25 MW 

63 1,61,000 
Nm3/hr 

Alkali scrubber 

16. Fugitive emissions: Sources / outlets and 
control systems adopted: 

: 1. Rock phosphate & solid sulphur 
stored in closed shed.  

2. Gypsum is delivered through the 
chute and stacked on a HDPE 
lined open area. 

 

b) Details of  Process Emissions:    Control measures proposed  

Mentioned at Sl.No.15 

 

c)  Details of Fugitive Emissions: Control Equipment  

Fugitive dust emissions Closed storage shed for all raw materials 
Closed Conveyor Belt along with Bag Filter 
Road Sweeping Machine 3 1 number 
Regular Water Sprinkling through water 
tanker. 

 
17. Online AAQM and stack monitoring stations:   

 

 As per EC As per + 
CTE 

As per 
CTO 

Present 
Status 

Remarks 

Online stack 
monitoring system 
provided to the 
stacks 1,2 and 17 of 
sulphuric acid 
plant, stack no 3 
and 13 of 
phosphoric acid 
plant, stack no. 4, 5 
and 14of rock 
grinding unit, stack 
no. 6,7 and 8 of 
complex plant, 
stack no. 15 of coal 